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Arnold AFB Medical Aid Station

FORMULARY
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225 First Street. Bldg 225

Arnold AFB 37389-2400

(931) 454-5351/5579.

DSN 340-5351

90-Day Supply Per Prescription 

Hours for operation (Central Standard Time):

Wednesdays: 0745 to 1130 and 1215 to 1500

(7:45 - 11:30 am and 12:15 - 3:00 PM)

Fridays:  0800-1200 (8:00 am - 12:00) (No Afternoon Hours)

CLOSED ALL OTHER DAYS AND ALL FEDERAL HOLIDAYS

Note: (*) are core formulary items

(**)IDMT ADL Items 

ANTIHISTAMINES AND DECONGESTANTS

** Triprolidine/Pseudoephed (Actifed) tablets 2.5mg/60mg: 

** Diphenhydramine (Benadryl): capsules 25mg & 50mg, Elixer 120 ml 

** Chlorpheniramine Maleate (CTM): tablets, 4mg

** Deconamine SR: capsules chlorpheniramine maleate 8mg/pseudophedrinve 60mg 

** Pseudoephedrine (Sudafed): tablets 30mg 1mg/120mg, Elixer 120 ml

** Zyrtec: 10 mg

     Zyrtec A/F 1mg/ml

*   Loratidine (Claritan Syrup) 10mg/10ml 

*  Cyprohetadine HCl (Periactin) Suspension 2mg/5ml 

ANTI-INFECTIVE AGENTS

** Metronidazole (Flagyl): tablets 250mg

Antimicrobials/Antifungals  

** Amoxicillin: capsules 250mg, Suspension 250mg/5ml 

** Augmentin: tablets 250mg, Suspension 125mg/5ml, Suspension 200mg/5ml 

** Ciprofloxacin: Cipro: tablets 500mg

** Doxycycline: tablets, 100mg

** Erythromycin (EES): tablets 250mg,Suspension 200mg/5ml 

** Nitrofurantoin (Macrodantin): capsules 50mg

     EES/Sulfa (Pediazole): suspension 200mg/100mg

** Penicillin (Pen-vk): tablets 250mg, Suspension 250mg/5ml, 

** Bactrim (Septra): DS tablets & pediatric susp 800mg/160mg Sulfamethoxazole/Trimethopin ** Cefalexin (Keflex): capsules 250 mg,  Suspension 250mg/5ml

** Achromycin-V (Tetracycline):Capsules 250mg

** Zythromycin- (Z-Pak) Capsules; 250mg 

** Clindamycin (Cleocin)150 mg capsules 

** Dicloxacillin (Dynapen) capsules 250mg, Suspension 62.5mg/ml

*   Ethambutol (Myambutol) tablets 400mg

*   Fluconazole tablets 150 mg 

     Isoniazid tablets 300mg
*   Levofloxacin tablets (Levoquin) 500mg

** Metronidazole oral (Flagyl)

*   Nystatin oral solution – 500mu 

*   Pyrazinamide tablets, 500mg
*   Rifampin tablets 300mg

** Griseofulvin (Gris-Peg): tablets, 250mg

*   Cefprozil (Cefzil) Suspension 250mg/5ml

Anti-Virals-Other

** Acyclovir (Zovirax): capsules 200mg

Antineoplastic Agents
*   Methotrexate tablets 2.5mg
*   Tamoxifen tablets (Nolvadex) 10mg

Antiparkinsonian  Agents

* Carbidopa/levadopa (Sinemet) tablets 25/100 25/250

Antipsychotis

* Haloperidol (Haldol) 1mg

Antitussive and Expectorants

** (Robuitussin Plain and Robitussin DM syrup) 100mg/5ml

** Guaifenisen (Humibid-LA) 600mg

ANALGESICS AND ANTIPYRETICS

**  Aspirin E Coat (Ecotrin): tablets, 325mg

**  Indomethacin (Indocin): capsules, 25mg

**  Ibuprofen (Motrin): tablets, 400mg, 600mg, 800mg

**  Acetaminophen (Tylenol): tablets 325mg, 500mg, Elixir 160mg/5ml 

      Pediaprofen (Motrin): elixer 100mg/5ml

**  Naproxen tablets: 500mg

      Vioxx tablets: 25, 50mg

ANTIANXIETY AGENT

**  Hydroxyzine (Atarax): tablets, 25mg

*    Buspar tablets 10mg

Anticoagulants  
*   Warfarin (Coumadin) tablets 1mg, 5mg
 

ANTICONVULSANTS

**  Phenytoin (Dilantin): tablets, 100mg, 50mg

*    Carbamazepine (Tegretol): tablets, 200mg

*    Divalproex sodium (Depakote) tablets 125mg, 250mg, 500mg
*    Primidone (Mysoline) tablets 250mg

Asthma Agents 

*   Terbutaline (Brethine): tablets, 5mg

** Triamcinolone (Azmacort) oral Inhaler 

** Albuterol sol 0.5%
*   Cromolyn sodium oral inhaler (Intal)
*   Cromolyn sodium solution for inhalation (Intal)

*   Montelukast Sodium (Singulair) 5mg chewable tablets

Antidepressants  
*  Amitriptyline tablets 10mg, 25mg, 50mg  
*  Citalopram (Celexa) tablets 20mg 
*  Doxepin capsules 10mg, 25mg, 50mg 
*  Fluoxetine (Prozac) capsules 20mg  .
*  Imipramine tablets 50mg 
*  Lithium capsules 300mg

*  Nortriptyline capsules 25mg
*  Paroxetine (Paxil) tablets 40mg
*  Sertraline (Zoloft) tablets100mg
*  Trazodone (Desyrel) tablets 50mg

ANTIEMETIC/ANTIVERTIGO

** Meclizine: tablets 25mg

ANTISPASMODIC

** Belladonna/pheno (Donnatol): tablets

ANTIPRURITICS AND LOCAL ANESTHETICS

** Pyridium: tablets, 100mg

Bronchodilators/Respiratory Products 
** Albuterol (Proventil) Inhaler 17grams

*  Albuterol sol 0.5%
*  Ipratropium (Atrovent) 0.4gm  
*  Ipratropium sol (Atrovent) 0.02%
*  Salmeterol inhaler (Serevent) 0.3gm

Corticosteroids - Oral

** Prednisone: Tablets, 5mg, 20mg

*   Prednisolone oral sol 

Dental Agents 
*   Chlorhexidine gluconate 0.12% oral rinse

DIABETES- RELATED AGENTS

*   Glynase Pres-tab: 3mg

*   Glipizide (Glucotrol) tablets 5mg 10mg

*   Glucophage tablets 500mg

*     Insulin Human NPH

*     Insulin Human Regular

*     Insulin Human 70/30 (NPH/Reg)

*    Insulin syringes (OTC) 

*     Precision QID glucose test strips 

DIURETICS

*   HCTZ/Spironolactone (Aldactazide) : tablets 25/25mg

*   HCTZ/Triamterene (Dyazide): capsules 25 mg/37.5

*   HCTZ/Triamterene (Maxzide): capsules 75/50mg

*   Hydrochlorothiazide (HCTZ) tablets 25mg 50mg

*   Lasix: tablets 40mg

*   Tolbutamide (Orinase): tablets, 500mg

*   Glyburide micronized (Glynase) tablets 3mg

Electrolyte Replacement  
*   Lactulose oral syrup
*   Potassium Chloride (Slow-K): tablets 8 meq

ENT PREPARATIONS

** Afrin: 15ml

** Auralgan otic

*   Coly-Mycin otic

*   Beclomethasone Nasal (Beconase): spray

** Nasonex 50mcg

** Fluticasone (Flonase) nasal spray

*   Neomycn Polymox B Hydrocortisone otic sol.

*   Pilocarpine Opthalmic Sol 1%,2%,4%

*   Prednisone Opth Susp 0.12%

*   Olopatadine HCL opth (Patanol) .1%

*   Timolol Maleate opth sol ).25%, .3%, .5% sol

*   Ketotinfen Fumarate (Zaditor) .025% opth sol

ESTROGENS

*   Premarin: Tablets, 0.3mg, 0.625mg, 1.25mg

*   Premarin: vaginal cream 0.625mg

GASTROINTESTINAL

**  Cimetidine (Tagamet): tablets, 400mg

*     Metoclopramide (Reglan): tablets, 10mg

*    Aciphex 20mg

*    Metronidazole oral

**  Loperamide (Imodium): capsules, 2mg

*    Azulfidine (Sulfasalazine): tablets, 500mg

**  Promethazine (Phenergan): supp. / tablets 25mg

*    Dicyclomine (Bentyl) tablet 20mg

*    Sulfasalazine tablet 500mg 

**  Ranitidine (Zantac) 150mg

Genitourinary Agents  
*   Oxybutynin tablet 5mg 

*   Terazosin capsules 1mg, 2mg, 5mg, 10mg 

Gout Agents  

*   Allopurinol (Zyloprim): tablets, 100mg, 300mg

*   Probenecid (Benemid) tablet 500mg

Hypotensive/Cardiac Drugs

*   Digoxin (Lanoxin)  0.125mg, & 0.25mg

*   Atenolol (Tenormin) tablets; 50 mg

*   Lopressor: Tablets, 50mg, 100mg

*   Propranolol HCL (Inderal): tablets, 10mg, 40mg

*   Prazosin (Minipress): capsules, 1mg, 2mg, 5mg

*   Vasotec: tabs 5mg

*   Benazepril HCI (Lotensin); 20 mg

*    Prinivil (Lisinopril); 5mg, 20 mg

*  Clonidine (Catapres or EQ): tablets, 0.1mg

*   Norvasc: Tablets 5mg , 10mg

** Nifedipine (Procardia): capsules, 10mg

*   Adalat-CC: tablets, 30mg

Hypotensive/Cardiac Drugs continued
*  Diltiazem (Tiazac) capsules 120mg, 180mg, 240mg 
*  Hydralazine (Apresoline) tablet 10mg, 25mg

*  Ramipril (Altace) capsules 5mg 

*  Terazosin capsules 1mg, 2mg, 5mg, 10mg 

*  Verapamil (Veralan) capsules 120mg, 

*  Calan SR 240mg

*  Felodipine (Plendil) tablet 5mg

LAXATIVES

** Bisacodyl (Dulcolax): tablets, 5mg

LIPID REGULATING AGENT

*  Gemfibrozil (Lopid): tablets, 600mg

*  Zorcor ( Simavastin): tablets, 10mg, 20mg, 80mg
Migraine Agents 

*  Sumatriptan autoinjector (Imitrex®) 6mg
*  Sumatriptan oral (Imitrex®) 50mg

MUSCLE RELAXANTS

** Cyclobenzaprine (Flexeril): tablets, 10mg

** Norgesic: tablets

** Methocarbamol (Robaxin): tab: 500mg

ORAL CONTRACEPTIVES

*   Lo-Ovral: 28 days

*   Ortho-Novum: 7/7/7, 28 day

*   Tri-Levlen: 28 days

*   NORINYL 1/35, 28 day

*   Orth-Tricyclene 28 day

Ophthalmics - Antibiotics 
**  Neosporin: ophthalmic solution

**  Sulamyd: ophthalmic, ointment, 10% solution

*    Gentamicin oph oint (Gentak)

*    Neosporin Oph Oint 

*    Brimonidine oph soln (Alphagan)  
*    Pilocarpine oph solution: 1%, 2%, 4%
*    Prednisolone oph susp (Pred Mild, Pred Forte or equivalent) 1%, 0.12%, 
*    Timolol oph soln - (Timoptic) 0.5%

*    Tobramycin 0.3%

Osteoporosis Agents
*    Fosamax (Alendronate) tablet 35 mg, 70 mg 
PROGESTOGENS

*    Provera: tablets, 10mg

*    Norethindrone tablet 0.35 mg  

THYROID

**  Synthroid: tablets 0.1mg, 125mcg, 50mcg

*    Propythiouracil tablets 50mg

Topical Agents  

*    Erythromycin 2% topical

**  Hydrocortisone 2.5% rectal cream

**   Permethrin 5% cream

**  Selenium sulfide 2.5% shampoo
**  Bacitracin: ointment (Antibiotic oint)

**  Monistat: 7-day vaginal cream (Antifungal)

**  Mycolog: cream (Antifungal)

**  Nystatin: cream (Antifungal

**  Fluocinonide (Lidex): cream .05% 60gm (Anti-inflammatory Steroid)

**   Nizoral 2% (Antifungal)

**  Monistat Derm 2%

**  Betamethasone: cream, 0.1%

**  Hydrocortisone (HC): cream, 0.1%

**  Triamcinolone (Kenalog): cream/oral base, 0.1%

Vaginal Products  
*   Clindamycin phosphate vaginal cream (Cleocin)  
*   Metronidazole vaginal gel

Vasodilators  
*   Isosorbide dinitrate tablet  2.5mg, 5mg, 10mg 
*   Nitroglycerin sublingual 0.3mg, 0.4mg, 0.6mg
*   Nitroglycerin lingual aerosol (Nitrolingual Spray)

VITAMINS AND MINERALS

*   Ferrous sulfate oral (OTC)(Fer-in-Sol Drops) 50ml
*   Ferrous Sulfate (Iron): tablets 325mg

** Prenatal Vitamins

*   Folic Acid 1mg oral

Miscellaneous  
** Insect sting treatment kit Inj (Epi-Pen)

     Nicotine transdermal patch 21mg.14mg,7mg

NARCOTICS/CONTROLLED MEDICATIONS

*  Darvocet-N 100  (Propoxyxphene & Acetaminophen)

*  Firoricet  (Butalbital, Tylenol & Caffeine)

*  Robitussin AC ( Guaifenesen & Codiene Syrup)

*  Tylenol #3 (Acetaminophen & Codiene)

*  Tylenol #3 Sol (Acetaminophen & codeine syrup)

*  Percocet (Oxycodone & Acetaminophen)

*  MS-Contin tablets 15mg, 30mg and 60mg controlled release 

*  Isometheptene (Midrin): capsules

*  Phenobarbital oral 15mg, 32.4mg, 97.2mg, Elixir 4mg/ml

Attention Deficit/Narcolepsy Agents  
*  Methylphenidate (Ritalin) tablets 5mg, 10mg, 

*  Methylpheniadte SR (Ritalin SR) 20mg  

*  Concerta extended release tablets 18mg, 36mg, 54mg, 
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